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UN38.3 Test Report

[ . Sample Description £

Sample Name Power Bank

B0 2 TR R L BROMLEY BATTERY
AR F4a PR A

Manufacturer
& B
Address
Mk
Factory Guangdong Pow-Tech New Power Co., Ltd.

T 7R DIREH R AT PR 2 7]

No.9, Hengdong 3Rd, Hengkeng Shiling industry Zone, Liaobu Town, Dongguan,
Address :
Guangdong, P.R. China

Hubik P IR AR AR A T S AU T MR = 9 B
Manufacturer’s Phone number E-mail address Website

contact 155 L HR R ki w3k

information

HIERBERER edison.xu@marshall.com
Battery Size

Marshall Group AB

Centralplan 15 111 20 Stockholm Sweden

Trade Mark Cell Shape |  Cylindrical e | (1333X903X
LE EIAR ST : 67.0
FFR LS TEAR M T (LxW~T) )mm
Nominal Battery:9.6V Rated Limited
Voltage Output:5V/9 Capacity 9600mAh Charge Input:5V/9V/12V/

_ V/12V/15V/2 L 92.16Wh Voltage 15V/20V

Maximum

: Continuous
Standard Input:5V,3A/ Input:5v,3A/9v, | End Charge

9V,3A/12V,3 Charge
Charge Current AI15V.3A/20 Current 3A/12V,3A/15Y, Current

PR | yoosy | ik | SAZOV225V | GRF AL
A

Maximum
Standard Continuous

Cut-off Voltage Discharge | Output5V.3A/9 | pischarge | Output5V,.3A/9V,
i V,3A/20V,2.25V A/20V.2.25V

PRETA L L PN 9 Gl
HR

IFR26700-50HE

Cell Number 6PCS Cell Model
HHEOHE Sy R=2
Sample
Sample Mass 915.99 Physipcgl Approximate Black Cuboid
HmEER ' description AT K
MBS
Completing

Recg:&”; E';ate 2025.02.24 Date 2025.03.10
SER H
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UN38.3 Test Report
[I.. Standard Fr#E

UNITED NATIONS “Manual of Tests and Criteria” (ST/SG/AC.10/11/Rev.8 Section 38.3)
Berr B RIS ABRHE T 28 )\ BT hRER 38.3 1.

IMI. Test Item XTI H

T.1. X Altitude simulation 1= 542 T.5. X External short circuit #M %5 i
T.2. X Thermal test J& X5 T.6. X Impact $#fi/ [ Crush /&
T.3. X Vibration #Z5)) T.7. X Overcharge i 7c Hi

T.4. X Shock 7 T.8. [XIForced discharge il i F,

IV. Test Method and Requirement Mz /7 ¥ Fl1 E 5K

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall
be conducted using not otherwise tested cells. Test T.7 may be conducted using undamaged batteries
previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

FH ] PR B 8 F b 7 2 PP 334748 T.1 % T.5. 58 T.6 Al T.8 F A 47 HoA kg i o s 5%
T.7 W UL SR AE 356 T 2 T.5 Al R S50 i st AT, DAt ad e 50 A
Rechargeable lithium batteries of BO1~B04, B09~B12, at first cycle in full charged states;
Rechargeable lithium batteries of BO5~B08, B13~B16, after 25 cycles ending in full charged states;

Rechargeable component lithium cells of C01~CO05, at first cycle at 50% of the design rated capacity;

Rechargeable component lithium cells of C06~C10, after 25 cycles ending at 50% of the design rated
capacity;

Rechargeable component lithium cells of C11~C20, at first cycle in full discharged states;
Rechargeable component lithium cells of C21~C30, after 25 cycles ending in full discharged states;
A A BO1~B04, BO9~B12, 2 — AN 7u it b A 1 7¢ & R HIIR S

] 76 HL A L it BOS~B08, B13~B16, 25 /™ 7a it L JE 15 5¢ 4= 78 HtR A

A FE HL TR HES C01~C05, 25— MR B LA 50% Tl e A R RS

Al 7R TR HEES C06~C10, 25 A Fe s i 15 50% W iHAIUE A IR A

A FE HL TR HUES C11~C20, 3 — IR A 3 58 4 U EUIR S s

Al 78 TR FELES C21~C30, 25 N7 /i i A 15 SE A TBOCHRUIR S 5

BAA stands for battery sample number NCT250091344X-BAA, A=0-9.
BAA fRE HIMFER 45 NCT250091344X-BAA, A=0-9.

CAA stands for cell sample number NCT250091344X-CAA, A=0-9.
CAA RREHUSFEIR 45 NCT250091344X-CAA, A=0-9.

Test environment condition: ambient temperature: 15-25°C, ambient humidity: 40-70%.
IR ABLRE: 15-25C, HEHEAE: 40-70%

In order to quantify the mass loss, the following procedure is provided:
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UN38.3 Test Report
Mass loss (%) = (M1-M2)/M1 x 100
iSRRI EAE, AT AT
J B K (%)=(M1-M2)/M1x100
Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not
exceed the values in Table below, it shall be considered as "no mass loss".
A M1ZRIGRTHBTE, M2 25 FE. R ESRAEE N R R, MY TR

BK.

Mass M of cell or battery Mass loss limit
FL O BIG FRLH F J5T E Ji A5 R BRAE
M<1g 0.5%

1gsM<75¢g 0.2%

M>75g 0.1%

Leakage means the visible escape of electrolyte or other material from a cell or battery or the loss of
material (except battery casing, handling devices or labels) from a cell or battery such that the loss of mass
exceeds the values in Table above.

B S48 LUE B R AR FAl ) P i B FE i Y, Bl A BT R A B R (AN

Hibsbre. WosE . SR , RENFERY ERFSIEUE.

In test T.1 to T.4, cells and batteries meet this requirement if there is no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after testing is
not less than 90% of its voltage immediately prior to this procedure. The requirement relating to voltage is
not applicable to test cells and batteries at fully discharged states.

FEMRA T A 2 T4, HSHEMAGH ETCEIN. ol <. oAk, oMk, JFHEMARHE
OB AL AE TR 5 (T B U AN T AR AT IX — B0 AT 1K) 90%. A 9% B R I 2R A& A T 58 2 iR
ARG A .

T.1. Altitude simulation & &L

Test method MR 755

Test cells and batteries are stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20+5C).

R RS R TE R 745 T BT 11.6 kPa FIFABEIR B (20£5°C) F A7 E /D 6 /i .

Requirement ZE3k

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure.

OHHATC SN ot MR, eI K, I HAA R B BRI AE 6 5 T B8 H

FEANT HAEATIX — 150 5T LR ) 90%.

T.2. Thermal test J& iR

Test method MR 7%

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72+2°C,
followed by storage for at least six hours at a test temperature equal to -40+2°C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10 total
cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (20+ 5°C). For large cells and batteries the duration of exposure to the test temperature
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UN38.3 Test Report
extremes should be at least 12 hours.

TS PO FL R AR BT 55 T 7242 C IR T AR /> 6 /NI, B AR B0 IR 2 55 T--4042°C
(26 NAEIE D 6 /NI o PN AR o 106 U 5 2 [ () B K I (] [ B g 30 4. IBFR Y AT, 358 10
UAGER, B A W6 B R F b AR IR 55 U6 (2045°C) RAFAK 24 /N ST KBS st fT ity 58 T#%
Uity 16 it FEE PR ) 22 /0 Bk 12 /)

Requirement ZEk

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure.

RSB IN . o= oA BHERATCE K, I ARG AR s R b AE 56 J5 1T %
JEAVN T HAEATIX— 50 AT R 90%.

T.3. Vibration 33}

Test method MK T5 %

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the
cells in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform
with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle
shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting
positions of the cell. One of the directions of vibration must be perpendicular to the terminal face.

RO X i ksl & G, (EASE RS, JFREHEN: T SEMUE R IREh . IRBNRZ IR X BT
XFEEAREIEEAE 7 Hz A1 200 Hz 2 6], FE[EI2| 7 Hz, 508 15 73 8h. 1X— RS FEA0N =4 B AHIE B H
ST AL A — D7 I R #EAT 12 Ik, AN 3 /e o i —ANIRSN T )0 2505 i 1 L

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than
12 kg (cells and small batteries), and for batteries with a gross mass of more than 12 kg (large batteries).

PEX B4, XSG R AT 12 Trerg il CRESHVN ) |, At 12 75
R ORI A AR

For cells and small batteries : from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is
then maintained until the frequency is increased to 200 Hz.

XU AN N7 Hz JF0G, frfs 1 gn SRR, B RIBRIAE] 18 Hz, S5 R IR IR R 5 72
0.8mm (A% 1.6mm) , FEIEHNATZE B 2R IR IR E] 8 gn (JRL1H 50 Hz) o BRI E Inid B AR KR
£ 8 gn BRI G0 2] 200 Hz.

For large batteries : from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak
acceleration of 2 gn occurs (approximately 25 Hz). A peak acceleration of 2 gn is then maintained until the
frequency is increased to 200 Hz.

YRR 7 Hz JTR, O/$F 1 gn IR, ELRIARIA R 18 Hz. SR)5 K 4RiIE PR EF/E 0.8mm

CRAZRE 1.6mm) , FEHEINAIER B RIE(E IR AR 2 gn GIURZ)0N 25Hz) o KU EINiE Z R FRFE 2 gn
ELEIBE LGN #] 200 Hz,
Requirement ZEk

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure.

ARSI, . TR, R, I ELAE Ao A s W R B o
FRAS AT 0E A7 56—k 1 H ) 90%.
T.4. Shock i

Test method MR 7%
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UN38.3 Test Report

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery.

TG P AR e v P NI S SR R TR IR B b, SRS R B R T PR I AT 22 e T

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of
6 milliseconds. Alternatively, large cells may be subjects to a half-sine shock of peak acceleration of 50 gn
and pulse duration of 11 milliseconds.

AN SN SZ W TR FE 150 gn AR RFEEIT (8] 6 ms 1) IEsZik s . Aid, KRB HIES A4 2 16 {H
DI Z 50 gn ABkFRESER 1] 11 ms (24 IR 523

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of
the battery. The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large
batteries. The formulas below are provided to calculate the appropriate minimum peak accelerations.

AN HL 22 32 - IR S ey, RN P58 7 AR Lt ) EE R OR R o /N R R KR 5 B2 RN 6
ms, KRB RIBKAFRFEEIN (A8 11ms e T 1A 2R R v 53 1538 1 /N AR D 2

Battery Minimum peak acceleration Pulse duration

150 g, or result of formula

([ 100850 )

Acceleration(g,) = | .
"V mass ® 6 ms

Small batteries

wlichever 1s smaller

50 g, or result of formula

. . |{ 30000
i Acceleration(g, )= || |
Large batteries \\ mass * 11 ms

whichever 1s smaller

* Mass 1s expressed m kilograms.
it TN MNP iR 252 I 1)
N E 150 gn 545 2R b R/ O 6ms

IR (gn) = (100850)

mass

50 gn BSR4 R T B/ KA
30000
mass

IEREE (gnd = [(

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in
the negative direction in each of three mutually perpendicular mounting positions of the cell or battery for a
total of 18 shocks.

FEA B I ZITE = AN FLAH R 1 A B b 22 B 0 R T 5 M 252 =ik, BEETER TN EZ =
Wb, MILZZ 18 bk
Requirement ZEk

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure.

AU MR JERRAE. TERRREAL K, I FLARA AL S st 7 G 0 6
PR AN SUAE 4T3 — 38 11 HL P 19 90%.

T.5. External short circuit #MEB%E 5%

Test method MR 7%
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UN38.3 Test Report

The cell or battery to be tested shall be heated for a period of time necessary to reach a
homogeneous stabilized temperature of 57+4°C, measured on the external case. This period of time
depends on the size and design of the cell or battery and should be assessed and documented. If this
assessment is not feasible, the exposure time shall be at least 6 hours for small cells and small batteries,
and 12 hours for large cells and large batteries. Then the cell or battery at 57+ 4°C shall be subjected to
one short circuit condition with a total external resistance of less than 0.1 ohm.

A6 RN B R R NI — B T, DA LA Te iR B H SY A s A B 5724°C o A [E] (e
OB ) RO AT SRR 1Y, IR AN IR 8] 75 EEP Al I T % e A SRIZANINFAR TR AN Al O3, X T/
FLE AT /)N R 7 AR L TR L B 220 6 /N, T R RS AR Bl 22 /D J8OE 12 /N o SR F A
HUBTE 57+4°C F LA/ T 0 1QI RS 25 1

This short circuit condition is continued for at least one hour after the cell or battery external case
temperature has returned to 57+4°C, or in the case of the large batteries, has decreased by half of the
maximum temperature increase observed during the test and remains below that value.

e A 8 ) RS B R A b SR BE B ) 5724 °C Ja /D FFEE 1 /NI, B ORHI, Aol BE 7R T R
B R P W B A e KIR 2 BL T

The short circuit and cooling down phases shall be conducted at least at ambient temperature.

T A v 2N B2 D BZAE P SR B TR HEAT
Requirement ZExk

Cells and batteries meet this requirement if their external temperature does not exceed 170°C and
there is no disassembly, no rupture and no fire during the test and within six hours after test.

FO AT A e R BEANER I 170°C, H HAE IRl R st SO 5 5 6 /NI N ek . TemZ, Jokg k.
T.6. Impact / Crush & /HE

Test procedure —Impact (applicable to cylindrical cells not less than 18.0 mm in diameter)
WHPR - #H CEHTEHERTSET 18.0 =KL LR BIFE 8D

The test sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm £ 0.1mm
diameter, at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless
steel bar is to be placed across the centre of the sample. A 9.1 kg + 0.1 kg mass is to be dropped from a
height of 61 £ 2.5 cm at the intersection of the bar and sample in a controlled manner using a near
frictionless, vertical sliding track or channel with minimal drag on the falling mass. The vertical track or
channel used to guide the falling mass shall be oriented 90 degrees from the horizontal supporting surface.

TORE FLOS B RS 2 AR O SR R b, — 4R 316 BUAEE AR BUMTE B R0, BB AR 15.8 =K
+0.1 2K, KEZED 6 FK, sihmumiRE, MoFZKHF . K 9.1 Trw+0.1 T 5w (I HHE
61:+£2.5 JE K i 2 2k v BN R A AR S AL, A — AN TUP 50 BRI X i s B AL 5 e /0 1) 2 2L 0 i
E AR T EHUESCEE R T 5] SR RN 5T SR T 90 JEK T .

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8 mm + 0.1mm diameter curved surface lying across the
centre of the test sample. Each sample is to be subjected to only a single impact.

S RE OV N 5 P E SR AT F SRR R O A B4R 15.840.1 220K 25 2 1 A9 2 3 L.
il gz —did.

Test procedure — Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than
18.0 mm in diameter)
MR- R GEH THRAE, IR, B f/a S mE g S BN T 18.0 26
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with
a speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first
of the three options below is reached.
K R B R S A A BE PSP Z A5, 50670 BEBMR IR, 7R 58 — AN sl i LR R %08 1.5
cm/s. BFEFFEEAT, EBEIHILLT =Mz —:
(a) The applied force reaches 13 kN £ 0.78 kN;
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UN38.3 Test Report
b) The voltage of the cell drops by at least 100 mV;
c) The cell is deformed by 50% or more of its original thickness.
a)liti N 77i5%) 13 kN £ 0.78 kN;
b) HLES R HL R B 22 100mV;
C) FL T AR ik B R 46 J5 B2 1) 50% B £ .

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.

— Hik B KLy BT 100mV 882, st R AR 2/ 0ik B R AR )T R ) 50%, BIATERRE 7).
A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell

shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be
applied perpendicular to the longitudinal axis.

BT B 2 P S 20 DA 5 B D T Tt s o L1 68 T TR HEL S 2 P SRR T it s o BT R s 2 A 5 0
ELIIJT [t
Each test cell or component cell is to be subjected to one crush only. The test sample shall be

observed for a further 6 h. The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.

BB LS Bl LS Qﬁﬁi Ul— B kG . BAEATLR SN 5% 6 /N o IR 2T ) <2 Al A At JH A 56
(A O L LA AT

Requirement R

Cell and component cells meet this requirement if their external temperature does not exceed 170°C
and there is no disassembly and no fire during the test and within six hours after test.

HUORT LS A b se i BEA I 170°C, I HAE RS AR o SO IG J5 6 /N N TGl iAs, TGtk .
T.7. Overcharge id 7 F

Test method MR 7%

The charge current shall be twice the manufacturer's recommended maximum continuous charge
current. The minimum voltage of the test shall be as follows:

78 L LR A i3 T HEAE ) B KR 8 78 FE LR KT P 8 o S ) e /I LTS 0
(a) When the manufacturer's recommended charge voltage is not more than 18V, the minimum

voltage of the test shall be the lesser of two times the maximum charge voltage of the battery or
22V.

(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.

(@) il p HHE A ) 8 LR AN K 18 RIS, 35 1 g /) v s S R VbR K 7 H, P S ) 8 i e 22 FR
BB .
(b) il pe R 10 78 R RS KT 18 AR, i A e /0 B P 7 R b e K 7 FEL RS ) 1.2 £
Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
B RAE AR BN AT . BEAT RIS I A) Ny 24 /N
Requirement R

Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test
and within seven days after the test.

70 H H B AR R AR ARG 7 R N TR, e K.
T.8. Forced discharge 3883,

Test method MR 7%
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UN38.3 Test Report

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.

BEASHEPA IR N 5 12V ELIT B A Y A SR RS 46 LR A5 T A3 1 4 0 1A B KRB0 R IR A 2R R T e
JEHL .

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell is forced discharged for a time interval (in hours) equal to its
rated capacity divided by the initial test current (in ampere).

AR FELES G — 32 R/ R BEL B 8 e B DA 5 10 /N BT A S RS TR T) B2 Dy
h) S5 HUS I AIUE B 8 bR ORISR i F it (AL A
Requirement ZEk

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the
test and within seven days after the test.

5 H s B H S ARG I R T AR R 7 R N TER A, ToilE K .
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UN38.3 Test Report
V. Test Data JlliX % #E

T.1 Altitude simulation = B AEH)

Pre-test {46 Al After test {36 J5 Mass Voltage after

test/Voltage
Mass Voltage Mass Voltage loss pre-test Status

| ok | R | g | IR e | R
(9) (V) @) (V) () | o el (%)

915.80 5.129 915.65 5.125 0.016 99.922 Pass &%

B02 915.83 5.130 915.76 5.127 0.008 99.942 Pass &%

BO3 915.82 5.131 915.68 5.126 0.015 99.903 Pass &%

B0O4 915.81 5.127 915.75 5124 0.007 99.941 Pass &%

BO5 915.82 5.130 915.72 5.126 0.011 99.922 Pass &%

B06 915.85 5.128 915.69 5.125 0.017 99.941 Pass &%

BO7 915.89 5.126 915.80 5.123 0.010 99.941 Pass &%

B08 915.79 5.126 915.65 5.122 0.015 99.922 Pass &%

No. B01-B04: At first cycle, in fully charged states
%45 B01-B04: 1 TeiAM, sEaEsHUIRGS

No. B05-B08: After 25 cycles ending in fully charged states
4n*5 B0O5-B08: %25 MR, EEAHERS
Notes VER: Ambient temperature #1415 f&: 23.1 °C

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And
change ratiois not less than 90%.

MG, FERLER. Tl TR, TBERNTCE K. BIEHA/NT 90%.
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UN38.3 Test Report
T.2 Thermal test FREIRE

Pre-test {46 Aif After test {36 J5 Mass Voltage after

test/Voltage
Mass Voltage Mass Voltage loss pre-test Status

mE | wE | omE | wE | PERR ey |6
(9) ) (@) (V) (%) 4 L (%)
915.65 5125 915.45 5.079 0.022 99.102 Pass & &

B02 915.76 5.127 915.45 5.084 0.034 99.161 Pass &%

B03 915.68 5.126 915.38 5.084 0.033 99.181 Pass &%

B0O4 915.75 5.124 915.47 5.073 0.031 99.005 Pass &%

BO5 915.72 5.126 915.50 5.079 0.024 99.083 Pass &%

B06 915.69 5.125 915.32 5.076 0.040 99.044 Pass &%

BO7 915.80 5.123 915.53 5.074 0.029 99.044 Pass &%

B08 915.65 5.122 915.31 5.075 0.037 99.082 Pass &%

No. BO1-B04: At first cycle, in fully charged states
%0 BO1-B04: % 1 M, EamAIRE

No. B05-B08: After 25 cycles ending in fully charged states
4n*5 B0O5-B08: %25 N, BEAHIRE
Notes VEF: Ambient temperature 1453 &% : 23.5 °C

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And
change ratiois not less than 90%.

MkJm, FEREER. Tl TR, TBERNTCE K. BIEHA/NT 90%.
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UN38.3 Test Report
T.3 Vibration #z3}

Pre-test iR 46 Al After test {36 J5 Mass Voltage after
loss test/Voltage
Mass Voltage Mass Voltage pre-test Status

|k | omE | | REIR e | 8
9) (V) (@) (V) (%) | i e (%)

915.45 5.079 915.29 5.076 0.017 99.941 Pass &%

B02 915.45 5.084 915.31 5.079 0.015 99.902 Pass &%

B03 915.38 5.084 915.26 5.081 0.013 99.941 Pass &%

B0O4 915.47 5.073 915.31 5.069 0.017 99.921 Pass &%

BO5 915.50 5.079 915.34 5.075 0.017 99.921 Pass &%

B06 915.32 5.076 915.27 5.071 0.005 99.901 Pass &%

BO7 915.53 5.074 915.41 5.071 0.013 99.941 Pass 1%

B08 915.31 5.075 915.25 5.071 0.007 99.921 Pass &%

No. BO1-B04: At first cycle, in fully charged states
%0 BO1-B04: % 1 M, EamAIRE

No. B05-B08: After 25 cycles ending in fully charged states
4n*5 B0O5-B08: %25 N, BEAHIRE
Notes VEFE: Ambient temperature ¥ 5315 /%:23.1 °C

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And
change ratiois not less than 90%.

MkJm, FEREER. Tl TR, TBERNTCE K. BIEHA/NT 90%.
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UN38.3 Test Report

Pre-test {46 Aif After test {36 J5 Mass Voltage after

test/Voltage
Mass Voltage Mass Voltage loss pre-test Status

|k | omE | | RER e | 8
9) (V) (@) (V) () | i el (%)

915.29 5.076 915.12 5.072 0.019 99.921 Pass &%

B02 915.31 5.079 915.15 5.075 0.017 99.921 Pass &%

BO3 915.26 5.081 915.12 5.078 0.015 99.941 Pass &%

B0O4 915.31 5.069 915.14 5.066 0.019 99.941 Pass &%

BO5 915.34 5.075 915.29 5.070 0.005 99.901 Pass &%

B06 915.27 5.071 915.10 5.066 0.019 99.901 Pass &%

BO7 915.41 5.071 915.30 5.067 0.012 99.921 Pass 1%

B08 915.25 5.071 915.15 5.067 0.011 99.921 Pass &%

No. BO1-B04: At first cycle, in fully charged states
%0 BO1-B04: % 1 M, EamAIRE

No. B05-B08: After 25 cycles ending in fully charged states
4n*5 B0O5-B08: %25 N, BEAHIRE
Notes VEF: Ambient temperature 453 iE & : 23.0 °C

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And
change ratiois not less than 90%.

MkJm, FEREER. Tl TR, TBERNTCE K. BIEHA/NT 90%.
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UN38.3 Test Report

Max. External Temperature Status
i 2 1 e i 2 (°C) ERP S
58.2 Pass &%

58.0 Pass &%

57.6 Pass &%

57.7 Pass &%

58.3 Pass &%

57.5 Pass &%

57.6 Pass &%

58.1 Pass &%

No. BO1-B04: At first cycle, in fully charged states
%% B01-B04:  ZEAAFHSANY, EEARRE

No. B05-B08: After 25 cycles ending in fully charged states
4n*5 B0O5-B08: %25 MR, TeaERE
Notes yX#: Ambient temperature #5517 J&: 23.3 °C

The samples external temperature does not exceed 170°C and there is no disassembly, no
rupture and no fire during the test and within six hours after test.

MRe f Ah i EEANEE S 170°C, e A S 6 /NN BRI . B, TR K.
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Max. External Temperature

B R T =R (°C)

Status
gh g

234

Pass &#%

23.6

Pass &%

23.2

Pass &%

23.7

Pass &%

231

Pass &%

24.0

Pass &%

23.4

Pass &%

23.5

Pass &%

239

Pass &%

C10

23.3

Pass &%

No. C01-CO05: At first cycle at 50% of the design rated capacity
%5 CO1-CO5: 28 1 A7 80l A 1) 50% e v 8iE &8 SR AS

No. C06-C10: After 25 cycle at 50% of the design rated capacity
%5 C06-C10: 2 25 D FRCE A 1] 50% it Al € B IR A

Notes V:¥%:

Ambient temperature 5 E: 23.0 °C

The samples external temperature does not exceed 170°C and there is no disassembly, no
rupture and no fire during the test and within six hours after test.

DERE AR AT 170°C, MR AIINS 6 /NN eI TEmkRE, TTREK.
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T.7 Overcharge T 7

No. Status
=] £ S

B09 Pass &%

B10 Pass &%

B11 Pass &%

B12 Pass &%

B13 Pass &%

B14 Pass &%

B15 Pass &%

B16 Pass &%

No. B09-B12: At first cycle, in fully charged states
%% B09-B12: ZEA AR, EEARRE

No. B13-B16: After 25 cycles ending in fully charged states
Yn*5 B13-B16: % 25 MR, TeaERE
Notes yX#: Ambient temperature ¥ 557 J&: 23.0 °C
There is no disassembly and no fire during the test and within seven days after the test.

FEA e A BUs 7 RIATCHE, oK.
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T.8 Forced discharge 3 #.

No. Status
YT E R
Cc11 Pass &%

C12 Pass &%

C13 Pass &1&

C14 Pass &%

C15 Pass &%

C16 Pass &1

C17 Pass &1

Cc18 Pass &%

C19 Pass &#%

C20 Pass &%

C21 Pass &4&

Cc22 Pass &%

Cc23 Pass &%

C24 Pass &1

C25 Pass &1

C26 Pass &%

c27 Pass &#%

Cc28 Pass &%

C29 Pass &%

C30 Pass &%

No. C11-C20: At first cycle in fully discharged states
45 C11-C20: AR A, A IR
No. C21-C30: After 25 cycles ending in fully discharged states
45 C21-C30: % 25 N FBOEA], e A HRE
Notes J3#: Ambient temperature ¥1555 /% 23.2 °C
There is no disassembly and no fire during the test and within seven days after the test.

BN ARG 7 R A TSR, oK.
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VI. Conclusion &8

Test item Sample number Test reference Conclusion
WA A HmEE M=% &t

United Nations Manual of Tests and
Altitude simulation Criteria, part III, subsection 38.3.4.1 Pass

i A WA B Culie Abs e ) 58 1A A%
3,55 38.3.4.1 71

United Nations Manual of Tests and
Thermal test Criteria, part III, subsection 38.3.4.2

W5 6 B B g fbs v T4 SR T
4y, 56 38.3.4.2 i

United Nations Manual of Tests and

Vibration o535 Criteria, part III, subsection 38.3.4.3
RN oAl 50 AR o ), 28 1138

5,55 38.3.4.3 714

United Nations Manual of Tests and
Criteria, part III, subsection 38.3.4.4
oA B Gl AR EF M) S TR
Iy,%5 38.3.4.4 F

United Nations Manual of Tests and
External short circuit Criteria, part III, subsection 38.3.4.5

A1 5 A a6 Al br #E F ), S IITED
4346 38.3.4.5 7

United Nations Manual of Tests and

Impact/Crush W o Criteria, part III, subsection 38.3.4.6
F /P Ba B o bR T ), ST

4346 38.3.4.6 T

United Nations Manual of Tests and

Overcharge B09~B16 Criteria, part III, subsection 38.3.4.7
T Bk E il B0 A0 b o ) 58 LD

4,4 38.3.4.7 1

United Nations Manual of Tests and

Forced discharge C11~C30 Criteria, part III, subsection 38.3.4.8
SR TR BA B o F bR A F ) ST

57,5 38.3.4.8711

The submitted samples were complied with the stated requirements of United Nations Manual of Tests and

Criteria, part III, subsection 38.3, the test result is qualified.

gk, RAHVRIRE S AT SRS B CulBe AARIE T SR IITAR 2> 25 38.3 AU EER, K45 A &%
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VII. Photo of The Sample ¥ME

Model #45: BROMLEY BATTERY
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MODEL: BROMLEY BATTERY

INPUT: 5V/9V/12V/15V—3A, 20V—-2.25A
OUTPUT: 5V/9V/12V/15V—3A, 20V—-2.25A
NOMINAL VOLTAGE: 9.6Vdc

RATED CAPACITY: 9600mAh

RATED ENERGY: 92.16Wh

LIMITED CHARGING VOLTAGE: 10.8Vdc
3IFPR27/72-2

Photo 5 Label view $54&
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ERF

Important Notice

The test report is invalid without the official stamp of NCT.
AHREFTE NCT 25 55 64K

Nobody is allowed to photocopy or partly photocopy this test report without written permission
of NCT.

ARG NCT Hhf [, A 52 fil A & 4.

The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.
At BN AN SR AL TR

The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.

MEEAE, EHl EH. B e BUMEAEAR T AR SR & o R
Objections to the test report must be submitted to NCT within 15 days.
R P A R N TR S Z B 15 RN AR A R SE .

The test report is valid for the tested samples only.

AR A SO IR i A R

The Chinese contents in this report are only for reference.

A P SN E S %

******End Of Report *&%%;ﬁ‘******

Shenzhen NCT Testing Technology Co., Ltd.  IRYIE IS -5 A A PR 7]

B2A101/B2A201/B2A202, Fugiao 6th Area, Xintian, Fuhai Subdistrict, Bao'an District, Shenzhen,
Guangdong, China
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